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GAMEX Isolation Gown Personal Protective Gown
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Consumer Product Testing
Report No. : 590-2020-0300007 1-02
Date :March 16, 2020
Page :1o0f4

CONG TY CO PHAN TONG CONG TY MAY DONG NAI

Khu Céng Nghiép Bién Hoa 1, Bwong sb 2, Phwong An Binh, Thanh phé Bién Hoa, Ddng Nai.

TEST REPORT
BAO CAO THU NGHIEM

TAFER#

Sampling: Sample Not Drawn By Eurofins Consumer Product Testing Vietnam
Lay Mau: Eurofins Consumer Product Testing Viét Nam khéng thuc hién lay mau
Nam Of Sample: Isolation Gown

Tén Méu:

County Of Origin: Vietnam

Xuét Xi: Viét Nam

Received On: 12.03.2020

Ngay Nhan Méu:

Testing Period: 12.03.2020 - 16.03.2020

Qué Trinh Phén Tich:

sespsssrsett FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) “*###*#444**
sewrssenearssssess THONG TIN CHI TIET, VUI LONG XEM TRANG TIEP THEQ ***+ssstssnsssssssrs

Remarks: Sampled by Eurofins Consumer Product Testing Vietnam Co., Ltd and subcontracted to our internal
Eurofins’ Lab.

Ghi cht: Méu duoc thie nghiém béi Cong ty TNHH Eurofins Consumer Product Testing Vigt Nam va phong thi
nghiém néi by cua Eurofins.

Eurofins Consumer Product Testing Vietnam Company Limited
1/4 Tan Thot Nhal 18 Street, Tan That Nhat Ward, Disinct 12, Ho Chw Minh City, Vietnam.
Tel: +84 287109 8828 Website hitps //www eurofins com/cpt
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Consumer Product Testing

Report No.  : 590-2020-03000071-02
Date :March 16, 2020

Page :2of4
RESULT SUMMARY
[ # [ TesT REQUESTED | Pass [ FAL | pata |
| 1 | Water Repellency (Spray Test) ] X [ [ |

Pass — Meets Performance Standard

Fail — Fails to Meet Performance Standard

This test report has been validated by/ Bao cao thir nghiém nay duoc xac nhan boi:

Henry Nguyen
Lab Operation Manager/ Quan Iy van hanh phong thi nghiém

Resulls oblained refers to the samples, products or malenals received m the Laboralory, as in above relaled samp
and lesled in condilions shown in present report. Eurofins Consumer Product Testing Vielnam Co., Lid. ensures thal this job has been
performed according 1o our Qualkty System and complying contract and legal of this s only valid d it is

done completely and under the writlen permission of Eurofins Consumer Product Testing Vietnam Co,, Lid. If you have any comments or
complaints, please response by sending an email to Angelale@eurofins.com and refermng 1o this report number

Két qu thu duoc 68 cap aén céc mau, sén phdm hode vét libu nhan duroc trong Phdng thi nghiém, nhur duoc mé t4 trong mé th méu hén
quan & trén va duoc thir nghiém trong céc didu kién thé hién trong bédo cdo hidn tai. Cong ty TNHH Eurofins Consumer Product Testing
Viét Nam ddm béo ring cng viée ndy a4 duoc thuc hién theo H8 thdng Chit luong cda ching t6i va tuén thi hop Gdng va cdc aéu kién
Pphép ly. Vic sao chép ti éu ndy chi cb hibu hre ndu nd duoc thie hién hodn fodn va dudi sur cho phép bang van bén cla Eurofins
Consumer Product Laboratory Co., Lid. Néu ban co bét ky y kién hodc khiéu nai ndo, vui long phan hoi bang cach gur email dén
AngelaLe@eurofins.com va tham khdo dén s6 bdo cdo nay

Eurofins Consumer Product Testing Vietnam Company Limited
1/4 Tan Thot Nhat 18 Street, Tan Thol Nhat Ward, Dsinct 12 Ho Che Minh City, Vietnam.
Tel: +84 267109 8328 Website. hitps fiwww eurofins com/cpt

Copyright © Hoshimitsu Co,ltd. All rights Reserved.
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SAMPLE PHOTO! HINH ANH MAU

TAFER#

<= eurofins

Report No. : 590-2020-0300007 1-02
Date :March 16, 2020
Page :30f4

Tel +84 287109 8828

Eurofins Consumer Product Testing Vietnam Company Limited
1/4 Tan Thoi Nhat 18 Street, Tan Thoi Nhat Ward, District 12, Ho Chi Minh City, Vietnam
Website: htips /fwww.eurofins comicpt

Consumer Product Testing

TEST RESULT/ KET QUA THU NGHIEM

Report No. : 590-2020-03000071-02
Date : March 16, 2020
Page :4of4

Test Method: AATCC 22.

WATER REPELLENCY (SPRAY TEST)

Result Requirement

As received

920 Min. 90 Rating

Conclusion

PASS

*+ END OF THE REPORT/ HET BAO CAO **+
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v A TOVRheiniand TUVRheinland®
Precisely Right. - 4
Precisely Right.
Report No.: 1613052436 Page 1 of 6
Client: CONG TY DONG VIET PHU (DOVIP) Test Report No.: 1613052436 Page 2 of 5
Dudng s6 2, KCN Bién Hoa 1, phuong An Binh, Tp. Bién Hoa, Dong Nai
Test Item(s): Non-woven fabric sheet Material List
Identification/ NON WOVEN FABRIC 50G; MODEL: VA KHONG DET (NON WOVEN
Model No(s): FABRIC); MATERIAL: POLYPROPYLENE; COLOR: WHITE Material No. Material Color Location
Sample receiving date:  2018-10-01 M0O01 Non-woven fabric White Non-woven fabric sheet
Test period: 2018-10-01 to 2018-10-04 v s 3 . 5
1. Cadmium, Lead, Chromium (VI), Mercury, Polybrominated biphenyls (PBB) and Polybrominated
Test Specification: Test result: diphenyl ethers (PBDE)
Legal requirement: Test method: - Total Cadmium, Lead, Mercury:
Rasbicion of the Use ol Cortain Haskirdoia Substaices i Blectical and Totally digested then determination by ICP-OES, follow |[EC 62321-4:2013
Electronic Equipment, 2011/65/EU and its amendments and IEC 62321-5:2013
1. Cadmium, Lead, Chromium (VI), Mercury, Polybrominated biphenyis (PBB) . 3
and Polybrominated diphenyl ethers (PBDE) EASS - Chromium (VI): =~ - )
2. Phihalates ( DEHP, DBP, BBP, DIEP) s Non-metal; Alkaline digestion, dete.rgmnallon by UV-Vis spectrophotometry
: ' ' ' Metal: spot test and followed by boiling water test, follow IEC 62321-7-1:2015
- PBBs, PBDEs:
Extraction with organic solvent, determination by GC-MS, follow IEC 62321-6:2015
Test result:
Material No. Mo001
Test parameter Unit RL | Requirement Result
Cadmium (Cd) mg/kg 2 <100 n.d.
Lead (Pb) mg/kg 2 <1000 nd.
Mercury (Hg) mg/kg 2 <1000 nd.
Chromium VI (Cr VI) for metal protective coating pgfem?’ | 0.02 <01 N.A.
Chromium VI (Cr V1) mg/kg 3 <1000 nd.
For and on behalf of _'I_'_otal Polybrominated biphenyls (PBBs) (*) mg/kg 5 <1000 nd.
TUV Rheinland Vietnam Co., Ltd. Total Polybrominated biphenyl ethers (PBDES) () | mgkg | 5 <1000 nd.
Conclusion Pass

Abbreviation: mg/kg = milligram per kilogram
RL = Reporting Limit
n.d.= Not Detected (<RL)
uglcrn2 = microgram per square centimeter

Ms. Dao Thuy Khanh Linh/ N.A.: Not Applicable
2018-10-05 Project Manager _ )
4 2 Remark: According to IEC 62321-7-1:2015, resuit of Cr VI for metal sample is shown as
Date Name/Position Pass/Fail/Inconclusive.

Test result is drawn according to the kind and extent of tests performed. Pass = Absence of Cr Vi coating, Cr VI concentration is below the 0,10 ug/cm2

This lest report relates (o the & m les! sample. Without permission of Ihe tesi center this lest report is not permifted fo be duplicated in Fail = Presence of Cr VI coatmg' Cr VI concentration is above 0.13 pglunz
extracts. This tost roport doos not ontitle fo.carty any safety mark on this or simiar products Inconclusive = Cr VI concentration is between 0.10~0.13 uglcm’. Further test with extra
TUV Rheinland Vietnam Co., Ltd. - Laboratory - 1st Floor - Block Ne.10 - Street 4 - Quang Trung Software City - District 12 - Ho Che Minh City samples is recommended

Tel + 84837154025 Fax + 84 837154028 - E-mail laboralory@vn luv com - Web waw luv comivn
MS-0009600_en Appendix 2

%%‘ Bl %ﬁlﬁ 5 Copyright © Hoshimitsu Co,ltd. All rights Reserved.
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Bromobiphenyl (MonoBB)

Bromodiphenyl ether (MonoBDE)

 Dibromobipheny! (DIBB)

Dibromodiphenyl ether (DIBDE)

Tribromodiphenyl ether (TrBDE)

Tetrabromobiphenyl (TetraBB)

Tetrabi’omodiphényl ether (TetraBDE)

Pentabromobipheny! (PentaBB)

Pentabromodiphenyl ether (PéﬁéBDE)

Hexabromobiphenyl (HexaBB)

Hexabromodiphenyl ether (HexaBDE)

Heptabromotiphenyl (HaptaBE)
Octabromobiphenyl (Tech)(OctaBB)

Heptabromodiphenyl ether (HeptaBDE)
Octabromodiphenyl ether (OctaBDE)

Nonabromobiphenyl (NonaBB)
Decabromobiphenyl (DecaBB)

Nonabromodiphenyl ether (NonaBDE)

Decabromodiphenyl ether (DecaBDE)

Test result:

2. Phthalates ( DEHP, DBP, BBP, DiBP)

Test method: Extraction with organic solvent, determination by GC-MS
With reference to IEC 62321-8 (111/321/CD)

Material No. MO001

{

Test parameter Unit RL | Requirement Result
Diethylhexylphthalate (DEHP) mg/kg 50 <1000 nd.
Dibutylphthalate (DBP) mg/kg 50 < 1000 nd.
Benzylbutylphthalate (BBP) mg/kg 50 <1000 ' nd. ?
Diisobutylphthalate (DiBP) mg/kg 50 <1000 nd.
Conclusion Pass

RL = Reporting Limit

Abbreviation: n.d. = not detected (< Reporting Limit)

ma/kg = milligram per kilogram

oo mxai BB

Lab ID.: AO00816357-001

—END -

Products = P " . %
A_ TUVRheinland” Gl A TUVRheinland
Precisely Right. Precisely Right.
Test Report No.: 1613052436 Page 4 of 5 Test Report No.: 1613052436 Page 5 of 5
*) Sample photo
List of PBBs List of PBDEs

Copyright © Hoshimitsu Co,ltd. All rights Reserved.
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LAB NO: (9620)128-0426

TEST REPORT 128.0426
S—
Technical Report:  (9620)128-0426
Page 1 of 4 TEST RESULTS
May 11, 2020 TEST PROPERTY BREQUIREMENTS
WATER RESISTANCE: HYDROSTATIC PRESSURE TEST(AATCC 127-18)
HYDROSTATIC PRESSURE FABRIC: 106 LEVEL 2
(CM Hz0) ARMHOLE SEAM: 9.3 MIN. 20 CM H:0
SHOULDER SEAM: 9.1* LEVEL 3:
SLEEVE SEAM: 9.3 MIM. 50 CM H.O

* INDICATES DOES NOT MEET THE REQUIREMENT

— End of report --

oo mxai BB ; Copyright © Hoshimitsu Cojltd. Al rights Reserved.
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DONG NAI GARMENT CORPORATION
DONAGAMEX

http://www.donagamex.com.vn
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THANK YOU

S et B

rEm(cBE 9 3HMBIaTEk

kaihatsu@Hoshimitsu.co.jp
Tel : 06-6768-5112
https://hoshimitsu.co.jp

SHLEHDEL

Copyright © Hoshimitsu Co,ltd. All rights Reserved.
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